
ASSEMBLY PARTS LISTING  PAGE 2 

AASSEMBLYSSEMBLY PPARTSARTS LLISTIST
      

Item # Part Number Description QTY.
       1  NA  Base Frame Assembly  1 

2  ST24220  Front Stabilizer Assembly  1 
3  ST24221  Rear Stabilizer Assembly  1 
4  12050  Sensor Cable  1 
5  ST10012  Computer  1 
6  ST23037  Computer Mast  1 
7  13078  Adjustable Seat Slider  1 
8  13070  Seat Post  1 
9  ST03053  Seat  1 
10  05155  Seat Slider Adjustment Knob  1 
11  13072   Seat Back Post  1 
12  ST05154  Seat Post Adjustment Knob  1 
13  13073  Seat Back Bracket  1 
14  ST03054  Seat Back Pad  1 
15  ST18004  Connecting Arm (Preinstalled)  2 
16  ST23253  Left Pivot Arm Assembly  1 
17  ST23254  Right Pivot Arm Assembly  1 
18  ST23036  Left Foot Rest  1 
19  ST23035  Right Foot Rest  1 
20  05151  Left Pedal  1 
21  05152  Right Pedal  1 
22  ST01296  (Large) Carriage Bolt M8 x 50 Length  4 
23  ST01295  (Large) Spring Washer 20 x 8.5 x 1.5t  12 
24  ST01294  (Large) Acorn Nuts M8  12 
25  ST01322  (Small) Carriage Bolts M6 x 35 Length  2 
26  ST01313  Pan Head Screw    4 
27  ST01308  Button Head Allen Bolt M8 x 40 Length  2 
28  ST01309  Button Head Allen Bolt M8 x 12 Length  2 
29  ST01305  Button Head Allen Bolt  M8 x 15 Length  6 
30  ST01315  Pivot Bolt M8 x 35 Length  2 
31  ST01298  Flat Washer 20 x 8.5 x 1.5t  2 
32  ST01299  Nylon Nut M8  2 
33  ST01350  (Small) Spring Washer 10 x 6.5 x 1.5t  2 
34  ST01349  (Small) Acorn Nut M6  2 
35  ST31005  Bottle Cage  1 
36  ST31006  Sports Bottle  1 



PAGE 3 

10 

12 

3

6
7

8

12 

15 

19 

21 

8610 A8610 AIRIR FFORCEORCE AASSEMBLYSSEMBLY PPARTSARTS

1

28

17

2

EXPLODED VIEW

5

4

27

24 

23 

22

33 
34

18

20 

25 

16 

22 

23 

24 

29 23 
24 

30 

31 

23 
24 

NOTENOTE: THE EXPLODED PARTS VIEW IS SHOWN FOR REFERENCE ONLY.  SOME ITEMS MAY BE PREASSEMBLED.: THE EXPLODED PARTS VIEW IS SHOWN FOR REFERENCE ONLY.  SOME ITEMS MAY BE PREASSEMBLED.

PLEASE REFER TO THE INDIVIDUAL ASSEMBLY STAGE INSTRUCTIONS FOR DETAILED PARTS ORIENTATION.PLEASE REFER TO THE INDIVIDUAL ASSEMBLY STAGE INSTRUCTIONS FOR DETAILED PARTS ORIENTATION.

13 

14 

9

11 

26

26

36 35 


